[N
/

~(38*

/
/
/
/
/

x
; Q : @
7 7 \
/ / / \ \
/ / / \ \
// / / \ \
/] / / \ \
/ // / / \
// / / \
/] / / \
/) / / \
/) /

No.:020257 230V
No.:030256 127V

2

\
N
AN AN
AN AN
N X
N X
\

WWR® @ ¥
~ ~
AN N \
/ / N AN
AN AN
AN
AN

WS - 230 DS

/
X,
\ ®
\ \
\
\
S) / /
\
S D\
S~ \
A
)

ANGLE GRINDER

\ \ /

\
| \ \
| \
| \
| \

|

|

| |
| |
| |
| |
[ [
|

/ \ [
/ /
)/ / \ \ \
7 b \ \
7/ \\ /W, ///y // / \
/ A \
7 ~ ~ S

*- 127V
*%- 230V




DWT Feb 2005 ANGLE GRINDER Model No.: 020257 - 230 V

DIy WS - 230 DS 030256 - 127 V
PRICE LIST OF SPARE PARTS
L Description National Price,
Pos. Part Number Description (Q-ty) Language (Q-ty) USD
1 A1-0188/01 Outside flange
2 A1-0188/02 Inner flange
3 A1-0187/57 Wheel guard @230
4 A1-2082/33 Square nut M8
5 A1-2081/73 Hex. screw M8x25
6 A1-0186/01 Key 4x5x13
7 A1-0187/01 Spindle
8 A1-2081/29 Screw M5x16 (4)
9 A1-2083/33 Spring washer @5 (4)
10 A1-0173/01 Gear housing cover
11 A1-0915/01 Ball bearing 6202.RS
12 A1-0186/02 Bearing cover Ne3
13 A1-2083/32 Spring washer @4 (7)
14 A1-2081/10 Screw M4x10 (7)
15 A1-0154/01 Big gear
16 A1-0083/08 Circlip for shaft @15
17 A1-0186/03 Bronze bush @16x@10x10
18 A1-0173/02 Gear housing
19 A1-2085/45 Screw ST5x45 (4)
20 A1-0186/14 “C”ring 96,3
21 A1-0187/03 Brake spring
22 A1-0187/12 Brake pin
23 A1-0187/51 Rubber plunge (3)
24 A1-0182/02 Side handle
25 A1-2085/04 Lock nut M8x1
26 A1-0154/02 Small gear
27 A1-0914/01 Ball bearing 6201.RS
28* C1-0106/01 Armature 127V
28** B1-0106/01 Armature 230V
29 A1-0906/01 Ball bearing 629.RS
30 A1-0187/05 Bearing bush @32x@26x9
31 A1-0187/06 Guide wind circle
32 A1-2085/39 Screw ST4x70 (2)
33* C1-0120/01 Stator 127v
33** B1-0120/01 Stator 230V
34** B1-0140/01 Soft start 230V
35 A1-0187/07 Connection spring @17.5 (2)
36* A1-0187/60 Name plate (2) 127v
36* A1-0187/61 Name plate (2) 230V
37A A1-0168/01 Back handle A
37B A1-0168/02 Back handle B
38* C1-0139/01 Switch 127v
38** B1-0139/01 Switch 230V
39** B1-0941/02 Condenser 0.33uF 230V
40 A1-2085/21 Screw ST4x14 (2)
41 A1-0081/54 Cord clip
42* C1-0934/01 Cord 127V
42** B1-0934/01 Cord 230V
43 A1-0187/62 Rubber sleeve
44 A1-0187/08 Key 2.9x5x13
45 A1-2085/23 Screw ST4x18 (4)
46 A1-0187/09 Brush cap (2)
47* C1-0959/01 Carbon brush (2) 127v
47** B1-0959/01 Carbon brush (2) 230V




Part Number D inti ¢ Description National Price,
m -
Pos. art Nu escription (Q-ty) Language (Q-ty) USD
48 A1-0187/10 Brush holder (2)
49 A1-0168/03 Housing
50 A1-0187/11 Bearing cover Ne4




